Material & Engineering Laboratory-Kaohsiung

Test Report

] 01959A
Page No. i1 OF 1
Date of Report : Apr. 20,2018

Company Name Wu Ji Shan Hu Zhai Company Limited
C No. 139, Fonan Street, Qianzhen District, Kaohsiung, Taiwan
Product Name Golden Armor SJ-39 Inorganic Waterproof Protection Repellent
Product Type Golden Armor SJ-39
Product Color Transparent
upplier Wau Ji Shan Hu Zhai Company Limited
Product Submitted By Wu Ji Shan Hu Zhai Company Limited
| S: ived Mar. 02,2018 ois
Date of Testing Mar. 02, 2018~Apr. 20, 2(
Remark The information mentioned in the above section is provided by Client

(Exclude Date of Snmple Received and Date of Testing)

atio :

water | Gement a%%g;le a%"g;{ne Coarse! Fine sand| Admixture \nzl.‘;lm
23 | 219 | 483 ] an | ess | - - 2147
Test Results *
Test ltem | TestMethod Test Results
Compressive strength (kgfiem?) | CNS 1232(2002) Cz’:“’h"ﬁ"‘ % ‘}g
Water Permeability (mm) DIN 1048-5 et popecreing b ufceolihe
Acid Stripping
Control [— No pollution,
Acid & alkali resistance test NS 3299(2006) i NG pollution,
' Ll e Nopollution.,

note *

1.The surface material of the test group was applied after the G le was demolded, and the test
was carried out after the solidified lime water was cured for 23 then air-dried for 2 days.

2.The test sample is not included in the TAF accredited scope, the TAF symbol can not be issued in this

test report.
3.This Test Report is an additional original report of KB-18-01959-2. Issued date : Sep.26,2018.
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behalf of
SGS Taxwan Ltd.

The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant’s final verdict,
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Material & Engineering Laboratory-Kaohsiung

Test Report

Date of Report : Oct. 27,2017

Applicant Wu Ji Shan Hu Zhai Company Limited
Address No. 139, Funan Street, Qianzhen District, Kaohsiung, Taiwan
Product Description Golden Armor Inorganic Silicon Protection Agent

luct Type §1-39

luct Color Clear

lier Wu Ji Shan Hu Zhai Company Limited

roduct Submitted By~ Wu Ji Shan Hu Zhai Company Limited

ite of Sample Received Oct. 02,2017

te of Testing Oct. 02, 2017~Oct. 27,2017
Remark The information mentioned in the above section is provided by Client
(Exclude Date of Samp]c Received and Date of Testing)

Test Result
Test Item Method I Result
Surface Resistance(£) ASTM D257-14 | 4.14 x 107 |
Dielectric Strength(kV/mm) [ASTM DI149-09(2013) Method A | 768.9 ]

Note : 1.The proportion of main agent and catalyst is 100 0.8 ~ 1 (weight ratio) provided by client.
2.The specimen preparation is according 1o client’s specified ratio to apply two coating layers on the
steel plate evenly, interval 30 minutes, after coating, curing at room temperature for one week.
3.Applied voltage for surface resistance : DC 100V.
4.Voltage rate of rise for diclectric strength : 500 V/s.
5.This Test Report is an additional original report of KV-17-09627. Issued date : Oct.27,2017.
6.This Test Report cancels and supersedes the Test Report No. KV-17-09627A.
Revised date : Nov.09,2017.

‘The required specification(s) offered in this test report is/are for reference only.
‘The conformity judgment is at the Applicant's final verdict.
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Material & Engineering Laboratory-Kaohsiung

Test Report (1
Repor

Page No. 1
Date of Report ©
‘om| ame Wu Ji Shan Hu Zhai Company Limited
Company address No. 139, Fonan Street, Qianzhen District, Kaohsiung, Taiwan
luct Name Golden Armor SJ-39 Inorganic Waterproof Protection Repellent
uct Type Golden Armor SJ-39
luct Color Transparent
upplicr Wu Ji Shan Hu Zhai Company Limited
Product Submitted By Wu Ji Shan Hu Zhai Company Limited
te of Sample Received Mar. 02,2018
ite of Testing Mar. 02, 2018~Apr. 20, 2018
emark The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Tesxmg)

Diffusion Test Ratio :

ncrete Coarse | Coarse
of Mixing| Cement Fine sand| Admixture it Wei
Nixing| water | GEmMEnt | aggregate | af e ine ixture | Unit Weight
(weigh) ipe) S| 8
kg | 223 [ 279 483 4 \ 685 = 2147
Test Results :
Test Item I Test Method Test Results
Control ?VZ g:
Static Coefficient of Friction CNS 13432(1994) oy o7
Teat Wet | 07
Control 3
Tile scratch test . CNS 3299(2006)
Test 4
note *

1.The surface material of the test group was applied after the concrete sample was demolded, and the test
was carried out after the solidified ime water was cured for 23 days and then air-dried for 2 days.
2.This Test Report is an additional original report of KB-18-01960. Issued date : Sep.26,2018.

e 000 waee
;s.,ﬁx behalf of

The required specification(s) offered in this test report is‘are for reference only. SGS Taiwan Ltd.

“The conformity judgment is at the Applicant's final verdict.
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Material & Enginecring Laboratory-Kaohsiung
Test Report | L
Report No. * KV-18-01866A
Page No. H | OF 1
Date of Report : Apr. 12, 2018
Company Name Wu Ji Shan Hu Zhai Company Limited
Company address No. 139, Fonan Street, Qianzhen District, Kaohsiung, Taiwan
Product Name Golden Armor SJ-39 Inorganic Waterproof Protection Repellent
Product Type SJ-39
Product Color Transparent
Supplier Wu Ji Shan Hu Zhai Company Limited
Product Submitted By ‘Wu Ji Shan Hu Zhai Company Limited
Date of Sample Received  Mar. 02,2018
Date of Testing Mar. 02, 2018~Mar. 26, 2018
Remark The information mentioned in the above section is provided by Client
(Exclude Date of Sample Received and Date of Testing)
TEST RESULTS :
(Test Item | Test Method T Test Result
Low temperature stability l‘hcm are no cnckmg, peeling , blistering and
(c60°C. 168 by Refes 0 oNS 11607(1993 in by visual check
Note * 1. The proportion of main agent and additive agent is 100 © 1 are provided by client.
2. According to client’s specification, apply two layers of the paint to the panel by brushing, the coating interval
shall be 30 minutes, and then left the test panels in a standard condition for 7 days.
3. This Test Report is an additional original report of KV-18-01866. Issued date - Sep 14.2018.
e 000 een
The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicants final verdict.
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Testing Laboratory
0526

Material & Engincering Laboratory-Kaohsiung

Test Report /]

. -01867A
Page No. t 1 OF 1
Date of Report © Sep. 14,2018

Company Name Wu Ji Shan Hu Zhai Company Limited
Company address No. 139, Fonan Street, Qianzhen District, Kaohsiung, Taiwan
luct Name Golden Armor SJ-39 Inorganic Waterproof Protection Repellent
luct Type SJ-39
uct Color
upplier ‘Wu Ji Shan Hu Zhai Company Limited
Product Submitted By~ Wu Ji Shan Hu Zhai Company Limited
Date of Sample Received Mar. 02,2018
Date of Testing Mar. 02, 2018~Mar. 27, 2018
Remark The information mentioned in the above section is provided by Client
(Exclude Date of Sample Received and Date of Testing)
TEST RESULTS
Test Item Test Method Test Result
Diffuse reflectance(45°/0°)(%) CNS 10757(1995) 28
R . N There are no cracking, blistering, peeling , and|
Weather resistance test (200 h) | ASTM G154-16 cycle | discolotationn By vistal cheek
Note :

1. The proportion of main agent and additive agent is 100 : 1 are provided by client.
2. According to client’s specification, apply two layers of the paint to the panel by brushing, the coating
interval shall be 30 minutes, and then left the test panels in a standard condition for 7 days.
3. Weather resistance test :
Lamp : UVA-340nm
Irradiance : 0.89 ( W/m¥nm )
Condition of cach cycle : UV exposure 8 hat (60+3) ‘C : Condense 4 hat (50=3) C
4.This Test Report is an additional ofiginal report of KV-18-01867. Issued date : Sep.14,2018.
000

“The required specification(s) offered in this test report s/are for reference only.
“The conformity judgment s at the Applicant's final verdict.
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Testing Laboratory
0526
Material & Enginecring Laboratory-Kaohsiung
Test Report ]
KV-18-04853A

1 OF 1
Date of Report : Jun. 05,2018

Applicant Wau Ji Shan Hu Zhai Company Limited
ddress No. 139. Funan Street, Qianzhen District, Kaohsiung, Taiwan
li Wu Ji Shan Hu Zhai Company Limited
Na Golden Armor SJ-39 Inorganic Waterproof Protection Repellent

roduct Type Golden Armor $J-39
mple Submitted By ~ Wu Ji Shan Hu Zhai Company Limited(Ho Ren Jie)
Date of Sample Received May 28, 2018
te of Testing May 28, 2018~Jun. 04, 2018
Remark ‘The information mentioned in the above section is provided
by Client(Exclude Date of Sample Received and Date of Testing)

TEST RESULTS

Test Result

Test Method 1 2 3 7l

(Test Item

British pendulum friction test
(BPN) (Coating) 27 27 25 25
Wet state) (Remark 2

British pendulum friction test
(BPN) (Coating) 125 125 125 124

state) (Remark 3’
British pendulum friction test | > '™ E303-93(2013)

(BPN) (No coating) 20 20 19 20
|(Wet state) (Remark 4)
British pendulum friction test
(BPN) (No coating) m m 110 110
|(Dry state) (Remark 5)
Remark : 1. Age of the rubber slider: August 2017

2. Temperature of the test surface : 22.7°C

3. Temperature of the test surface : 24.2°C

4. Temperature of the test surface : 22.4C

5. Temperature of the test surface : 23.9°C

6.This Test Report is an additional original report of KV-18-04853. Issued date : Sep.26,2018.

nee 000 =ee

Signed for and of behalf of
“The required specification(s) offered in this test report is/are for reference only. SGS Taiwdn Ltd.

‘The conformity judgment is at the Applicant's final verdict.
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Material & Engineering Laboratory-Kaohsiung

Test Report |

Report No. -01868A
Page No. I | OF 2
Date of Report © Sep. 14,2018

Company Name Wu Ji Shan Hu Zhai Company Limited
Company address No. 139, Fonan Street, Qianzhen District, Kaohsiung, Taiwan
uct Name Golden Armor SJ-39 Inorganic Waterproof Protection Repellent
uct Type SJ-39
uct Color Transparent
upplier Wu Ji Shan Hu Zhai Company Limited
roduct Submitted By ~ Wu Ji Shan Hu Zhai Company Limited
ate of Sample Received Mar. 02,2018
ate of Testing Mar. 02, 2018~Mar. 27, 2018
Remark The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

TEST RESULTS
Test Ttem

Thermal resistance (600 C. 1 h.)

Test Method
CNS 10757(1995)

Test Result
Even heating the appearance is not changed
(Note 3)

There is no blistering, cracking, and
peeling(Note 5)
There is no abnormality, even immersed in alkali
(Note 6)
No change(no change of color, gloss, and
blistering)

Salt spray test (200 h)
Alkali resistance (5 % NaxCOs, 800
)

ASTM BI117-16

CNS 10757(1995)

Stain Resistance (mark

500 h)

“The required specification(s) offered in this test report s/are for reference only.
“The conformity judgment s at the Applicant's final verdict.
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Ml Emcring LabeenonyTichung.

TEST REPORT LI
Report NO. : TB-18-02964A
C-18-08118
Page NO.:1 OF 1
Date  Sep. 20,2018
Project Name : Self Evaluation
Contractor Do
Applicant * Wu Ji Shan Hu Zhai Company Limited
Supplier * Wa Ji Shan Hu Zhai Company Limited
Sample Name + Golden Armor $1-39
Sample Submitted By  : Wau Ji Shan Hu Zhai Company Limited-Ho Ren Jie
Sample model : 8139
Sample color : Transparent
Date of Sample Received © Mar. 28, 2018
Date of Testing © Apr. 13,2018~Apr. 16,2018
Remark : 1. The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)
2.The sample was transferred by SGS M&E Laboratory-Kaohsiung.
(Application No. KB-18-01960 C-18-04369. Received date: Mar 02, 2018)
for th testin temis)a below t0be perfomed in SGS MAE-Laboratory-

Test Method © CNS 3299-12(2011)Methods of test for ceramic tiles - Part 12: Determination of slip resistance
Test Results :
i Test Results
Sample No.
o) I 2(A)
Use talcum and tap water(1:300) mixed liquid,
Setice ste Spread amount 100g/m’
Test environment temperature W%
©)
Minimum 1258 1.108
| Coefficient of Slip Resistance-Bath |
(Barefoot) 126 L
(CSR+B)

Notel : The Test Reports No.TB-18-01766-1 C-18-04834 and TB-18-02964 C-18-08118
cancel and supersede the Test Report No. TB-18-01766 C-18-04834 . Revised date: Sep 202018,
Note2 : This test report is an additional original report of TB-18-02964 C-18-08118. Issued date : Sep. 20, 2018.
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TEST Report

Report No.: AR/2018/30196a
Page:1 OF |
Dat 018/10/15

ct person:Yu-Chen Yen

Conta
submitted & identified by the client as:

The following merchandise was

Wu Ji Shan Hu Zhai Company Limited
Type of Product: Golden Armor $1-39

mple No AR3019601(KB-18-01959)
Sampling Group: Sent by the subcontract group
Time of Sampling: 2018/03/02
Time of Sample received: 2018/03/15 17:25

L Test Requested Test Results (Unit) Test Methods Remark
| Taxicity Characterisic Leaching Procedure = — | NIEAR20LISC |
[Silver in W2 5 _ <0.500 (mg/ | NIEA R306.13C/M104.02C |

in Waste Extracts <1.00 (mg/L) | NIEA R306.13C/M104.02C |

|Cadmium in Waste Extracts <0.300 (mg/L) NIEA R306.13C/M104.02C
|Hexavalent Chromium in Waste <0.50 (mg/L) | NIEA R309.12C |
<0.500 (mg/L) NIEA R306.13C/M104.02C
<0.0200 (mg/L) NIEA R314.12C
<0.500 (mg/L) | NIEA R306.13C/M104.02C
Remark : 1. This test document cannot be reproduced in any way. except in full content, without the prior approval in writing of the
laboratory

2. The results shown in this test report refer only to the samples) tested unless otherwise stated

I there are any diserepancies, the Chinese version shall prevail

4, Ifthe test results are lower than MDL, the MDL value will be shown as * ND < (MDL value)". If the results are lower
than QL and higher than MDL, the measured value will be shown as "< QL (measured value)". MDL indicates method

detection limit and QL, quantitation limit
$.There was matrix interference in analysis, the sample of silver, arsenic, cadmium, copper and lead were diluted 10 times
and mercury, diluted 20 times; the data result of hexavalent chromium is shown as the result of chromium.
6.(1)Supply company: Wu Ji Shan Hu Zhai Company Limited (2)Sample sent by W Ji Shan Hu Zhai Company Limited/
Ho Ren Jie.
7.Time of sampling is provided by the subcorgs

Pannu Liu / Manager

SIGNED FOR AND ON BEHALF OF
TAIWAN LTD.
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